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7.5 26DB & 99% OCCUPIED BANDWIDTH MEASUREMENT

7.5.1 LIMIT OF 26DB & 99% OCCUPIED BANDWIDTH

<FCC 14-30 CFR 15.407>

(2)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz band
is 320 megahertz.

7.5.2 MEASURING INSTRUMENTS
See list of measuring equipment of this test report.

7.5.3 TEST PROCEDURES

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

2. Set RBW = approximately 1% of the emission bandwidth.

3. Set the VBW > RBW.

4. Detector = Peak.

5. Trace mode = max hold

6. Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed
until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

7.5.4 TEST SETUP

als 0]

Spectrum Analyzer EUT
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Test Result of 26dB & 99% Occupied Bandwidth
Mode | Frequency -26 dB Limit -26 dB 99% Verdict
(MH2) Bandwidth Bandwidth Bandwidth
(MH2) (MH2z) (MH2z)
ax20 5955 21.63 0.5 18.893 Pass
ax20 6175 21.06 0.5 18.902 Pass
ax20 6415 20.98 0.5 18.868 Pass
ax20 6435 20.90 0.5 18.915 Pass
ax20 6475 20.51 0.5 18.831 Pass
ax20 6515 21.14 0.5 18.887 Pass
ax20 6535 21.26 0.5 18.890 Pass
ax20 6695 20.94 0.5 18.877 Pass
ax20 6875 20.68 0.5 18.824 Pass
ax20 6895 21.31 0.5 18.915 Pass
ax20 6995 21.09 0.5 18.956 Pass
ax20 7095 21.39 0.5 18.875 Pass
ax40 5965 48.66 0.5 37.709 Pass
ax40 6165 39.43 0.5 37.495 Pass
ax40 6405 39.12 0.5 37.513 Pass
ax40 6445 39.46 0.5 37.595 Pass
ax40 6485 39.34 0.5 37.588 Pass
ax40 6525 39.30 0.5 37.572 Pass
ax40 6565 44.35 0.5 37.546 Pass
ax40 6685 39.14 0.5 37.492 Pass
ax40 6845 39.33 0.5 37.434 Pass
ax40 6885 39.29 0.5 37.548 Pass
ax40 6965 39.41 0.5 37.542 Pass
ax40 7085 49.44 0.5 37.718 Pass
ax80 5985 80.05 0.5 76.984 Pass
ax80 6145 79.67 0.5 76.926 Pass
ax80 6385 79.69 0.5 76.639 Pass
ax80 6465 79.68 0.5 76.959 Pass
ax80 6545 79.69 0.5 76.709 Pass
ax80 6625 79.80 0.5 76.694 Pass
ax80 6705 79.51 0.5 76.751 Pass
ax80 6865 79.68 0.5 76.675 Pass
ax80 6945 79.78 0.5 76.848 Pass
ax80 7025 82.63 0.5 76.841 Pass
ax160 6025 190.3 0.5 155.80 Pass
ax160 6185 161.0 0.5 155.22 Pass
ax160 6345 160.6 0.5 154.84 Pass
ax160 6505 161.3 0.5 155.89 Pass
ax160 6665 161.1 0.5 154.78 Pass
ax160 6825 189.7 0.5 155.91 Pass
ax160 6985 165.1 0.5 155.43 Pass
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Test Graphs

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
Cqupllng: DC

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

2 Metrics

Occupied Bandwidth
18.893 MHz

-1.403 kHz
21.63 MHz

Transmit Freq Error
x dB Bandwidth

DM ? s

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL > Coupling: DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

1 Graph
Scale/Div 10.0 dB

#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
18.902 MHz

39.742 kHz
21.06 MHz

Transmit Freq Error
x dB Bandwidth

D C M ?

Atten: 30 dB
Preamp: Off

-26dB Bandwidth ax20 5955MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5955000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.55 dB
Ref Value 25.55 dBm

#Video BW 620.00 kHz

Total Power

% of OBW Power
x dB

-26dB Bandwidth ax20 6175MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6.175000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.58 dB
Ref Value 25.58 dBm

-+ -+ - r ]
] N A N A R
It U N | o i VA 080 AP A et

] I

#Video BW 620.00 kHz

Total Power

% of OBW Power
xdB
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Mkr3 5.965815000 GHz

Sweep 1.33 ms (10001 pts)

18.7 dBm
99.00 %

Mkr3 6.185568000 GHz
-24.20 dBm

Sweep 1.33 ms (10001 pts)

WSLT ||
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-26dB Bandwidth ax20 6415MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT /nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6415000000 GHz
RL ing: Corr CCorr Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.68 dB Mkr3 6.425479000 GHz
Ref Value 25.68 dBm

7.2 I I R

#Video BW 620.00 kHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
18.868 MHz Total Power 17.1 dBm

Transmit Freq Error -13.661 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.98 MHz x dB -26.00 dB

5 [?) vz
-26dB Bandwidth ax20 6435MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.435000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.68 dB Mkr3 6.445425000 GHz
Scale/Div 10.0 dB Ref Value 25.68 dBm
L

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
18.915 MHz Total Power 16.3 dBm

Transmit Freq Error -25.642 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.90 MHz x dB

D M2 N
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-26dB Bandwidth ax20 6475MHz

Occupied BW
KEYSIGHT /nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6475000000 GHz
RL ) ing: Corr CCorr Gate: Off Avg|Hold: 100/100

ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.66 dB Mkr3 6.485219000 GHz
Ref Value 25.66 dBm

Fpedrum Analyzer 1

#Video BW 620.00 kHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
18.831 MHz Total Power 14.4 dBm

Transmit Freq Error -36.992 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.51 MHz x dB -26.00 dB

A M ? s

-26dB Bandwidth ax20 6515MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.515000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.66 dB Mkr3 6.525566000 GHz
Scale/Div 10.0 dB Ref Value 25.66 dBm
L

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
18.887 MHz Total Power 14.2 dBm

Transmit Freq Error -3.058 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.14 MHz xdB -26.00 dB

O |27 e2e [
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Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input RF Input Z: 50 O
RL oupling: Corr CCorr

Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 5.67 dB
Ref Value 25.67 dBm

m )

'* P g P

#Video BW 620.00 kHz

2 Metrics

Occupied Bandwidth
18.890 MHz

13.564 kHz
21.26 MHz

Transmit Freq Error
x dB Bandwidth

Jul 25, 2024
9:02:49 AM

a5~ (l[?

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->—

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 5.81 dB
Ref Value 25.81 dBm

15

#Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Occupied Bandwidth
18.877 MHz

15.797 kHz
20.94 MHz

Transmit Freq Error
x dB Bandwidth

acM?
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-26dB Bandwidth  ax20 6535MHz

Center Freq: 6535000000 GHz
Avg|Hold: 100/100
Radio Std: None

-26dB Bandwidth ax20 6695MHz

Center Freq: 6.695000000 GHz
Avg|Hold: 100/100
Radio Std: None

4, Jul 25, 2024
9:05:59 AM

Mkr3 6.545645000 GHz

Sweep 1.33 ms (10001 pts)

14.9 dBm

99.00 %
-26.00 dB

Total Power

% of OBW Power
x dB

Mkr3 6.705484000 GHz

Sweep 1.33 ms (10001 pts)

16.8 dBm
99.00 %

Total Power

% of OBW Power
xdB
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Spectrum Analyzer 1
Oocupied BW

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

2 Metrics

Occupied Bandwidth
18.824 MHz

Transmit Freq Error
x dB Bandwidth

A M ? s

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->—

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

1 Graph
Scale/Div 10.0 dB
L

#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
18.915 MHz

Transmit Freq Error
x dB Bandwidth

) ) 7] e

-26dB Bandwidth ax20 6875MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6875000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.73 dB
Ref Value 25.73 dBm

P VT S S S P

#Video BW 620.00 kHz

Total Power

-25.236 kHz % of OBW Power
20.68 MHz x dB

-26dB Bandwidth ax20 6895MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6.895000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.73 dB
Ref Value 25.73 dBm

#Video BW 620.00 kHz

Total Power

-6.952 kHz % of OBW Power
21.31 MHz x dB

Page 57 of 256
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Mkr3 6.885314000 GHz

Sweep 1.33 ms (10001 pts)

16.6 dBm

99.00 %
-26.00 dB

Mkr3 6.905647000 GHz
-22.67 dBm
]

Sweep 1.33 ms (10001 pts)

16.4 dBm
99.00 %
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-26dB Bandwidth ax20 6995MHz

Spectrum Analyzer 1
Oocupied BW

Input Z: 50 O £ Trig: Free Run Center Freq: 6995000000 GHz
Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.85 dB Mkr3 7.005537000 GHz
Ref Value 25.85 dBm

#Video BW 620.00 kHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
18.956 MHz Total Power 15.8 dBm

Transmit Freq Error -10.016 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.09 MHz x dB -26.00 dB

DM ? S

-26dB Bandwidth ax20 7095MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 7.095000000 GHz
RL 3 Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lyl Offset 5.88 dB Mkr3 7.105685000 GHz
Scale/Div 10.0 dB Ref Value 25.88 dBm -26.24 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
18.875 MHz Total Power 17.2 dBm

Transmit Freq Error -8.280 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.39 MHz x dB

) [ 7]
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-26dB Bandwidth ax40 5965MHz

Spectrum Analyzer 1
Oocupied BW

Input Z: 50 O £ Trig: Free Run Center Freq: 5965000000 GHz
Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.53 dB Mkr3 5.989342000 GHz
Ref Value 25.53 dBm

#Video BW 1.3000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.708 MHz Total Power 20.9 dBm

Transmit Freq Error 10.414 kHz % of OBW Power 99.00 %
x dB Bandwidth 48.66 MHz x dB -26.00 dB

DM ? G

-26dB Bandwidth ax40 6165MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.165000000 GHz
RL 3 Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.58 dB Mkr3 6.184702000 GHz
ScalelDlv 10.0 dB Ref Value 25.58 dBm -24 .48 dBm

. ——nmmmm A Byt ot ppb s |
I g Y R A VY
I

#Video BW 1.3000 MHz
#Res BW 430.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.495 MHz Total Power 17.6 dBm

Transmit Freq Error -15.041 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.43 MHz x dB

D C 2 SN
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-26dB Bandwidth ax40 6405MHz

Occupied BW
KEYSIGHT /nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6405000000 GHz
RL ) ing: Corr CCorr Gate: Off Avg|Hold: 100/100

ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.68 dB Mkr3 6.424562000 GHz
Ref Value 25.68 dBm

Fpedrum Analyzer 1

S ‘¢ [ "

#Video BW 1.3000 MHz Span 60 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.513 MHz Total Power 18.5 dBm

Transmit Freq Error % of OBW Power 99.00 %
x dB Bandwidth x dB -26.00 dB

5 ) [?) v
-26dB Bandwidth ax40 6445MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.445000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.68 dB Mkr3 6.464663000 GHz
Scale/Div 10.0 dB Ref Value 25.68 dBm
L

#Video BW 1.3000 MHz
#Res BW 430.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.595 MHz Total Power 17.2 dBm

Transmit Freq Error -65.241 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.46 MHz x dB

S (2
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-26dB Bandwidth ax40 6485MHz

Spectrum Analyzer 1
Occupied BW

Input Z: 50 O £ Trig: Free Run Center Freq: 6485000000 GHz
Corr CCorr Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.66 dB Mkr3 6.504651000 GHz
Ref Value 25.66 dBm

#Video BW 1.3000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.588 MHz Total Power 19.5 dBm

Transmit Freq Error -18.895 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.34 MHz x dB -26.00 dB

5@ W2 s
-26dB Bandwidth ax40 6525MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.525000000 GHz
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.67 dB Mkr3 6.544718000 GHz
Scale/Div 10.0 dB Ref Value 25.67 dBm
L

#Video BW 1.3000 MHz
#Res BW 430.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.572 MHz Total Power 20.0 dBm

Transmit Freq Error 65.513 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.30 MHz x dB

D M ? R
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-26dB Bandwidth ax40 6565MHz

Occupied BW

KEYSIGHT nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6565000000 GHz
Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Fpedrum Analyzer 1

Ref Lvl Offset 5.67 dB Mkr3 6.587149000 GHz
Ref Value 25.67 dBm

#Video BW 1.3000 MHz Span 60 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.546 MHz Total Power 21.2dBm

Transmit Freq Error -24.869 kHz % of OBW Power 99.00 %
x dB Bandwidth 44.35 MHz x dB -26.00 dB

a7 vz
-26dB Bandwidth ax40 6685MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.685000000 GHz
RL 3 Corr CCorr : Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lyl Offset 5.80 dB Mkr3 6.704576000 GHz
Scale/Div 10.0 dB Ref Value 25.80 dBm -15.92 dBm

I A | ]
P T e et o, LT SRV v
______l
[N A A A R

#Video BW 1.3000 MHz
#Res BW 430.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.492 MHz Total Power 20.6 dBm

Transmit Freq Error 8.622 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.14 MHz x dB

o [ 7] 2
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Spectrum Analyzer 1
Occupied BW

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

2 Metrics

Occupied Bandwidth
37.434 MHz

Transmit Freq Error
x dB Bandwidth

-26dB Bandwidth ax40 6845MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 5.80 dB
Ref Value 25.80 dBm

#Video BW 1.3000 MHz

111.89 kHz
39.33 MHz

5l [?) vz
-26dB Bandwidth ax40 6885MHz

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |Input RF
RL

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Coupling: DC

1 Graph
Scale/Div 10.0 dB
L

#Res BW 430.00 kHz
2 Metrics

Occupied Bandwidth
37.548 MHz

Transmit Freq Error
x dB Bandwidth

D M ? RS

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 5.73 dB
Ref Value 25.73 dBm

#Video BW 1.3000 MHz

-52.426 kHz
39.29 MHz

Page 63 of 256

Center Freq: 6845000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
x dB

Center Freq: 6.885000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
xdB

Mkr3 6.864779000 GHz

Sweep 1.33 ms (10001 pts)

20.5dBm

99.00 %
-26.00 dB

Mkr3 6.904594000 GHz

Sweep 1.33 ms (10001 pts)

20.4 dBm
99.00 %
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-26dB Bandwidth ax40 6965MHz

Occupied BW
KEYS|GHT Input: RF Input Z: 50 O £ Trig: Free Run Center Freq: 6 965000000 GHz
RL ing: Corr CCorr 3 Gate: Off Avg|Hold: 100/100

ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.82 dB Mkr3 6.984647000 GHz
Ref Value 25.82 dBm

Fpedrum Analyzer 1

#Video BW 1.3000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.542 MHz Total Power 21.0dBm

Transmit Freq Error -58.025 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.41 MHz x dB -26.00 dB

2 sl NE kAl
-26dB Bandwidth ax40 7085MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 7.085000000 GHz
RL 3 Corr CCorr : Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.87 dB Mkr3 7.109664000 GHz
ScalelDlv 10.0dB Ref Value 25.87 dBm

1

#Video BW 1.3000 MHz
#Res BW 430.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
37.718 MHz Total Power 21.5dBm

Transmit Freq Error -55.824 kHz % of OBW Power 99.00 %
x dB Bandwidth 49.44 MHz xdB -26.00 dB

| (][ ?] e (ESILY
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-26dB Bandwidth ax80 5985MHz

Occupied BW

KEYSIGHT nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 5985000000 GHz
Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Fpedrum Analyzer 1

Ref Lvl Offset 5.49 dB Mkr3 6.025050000 GHz
Ref Value 25.49 dBm

#Video BW 2.7000 MHz Span 120 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.984 MHz Total Power 22.0 dBm

Transmit Freq Error 26.727 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.05 MHz x dB -26.00 dB

2wl ks

-26dB Bandwidth ax80 6145MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.145000000 GHz
RL 3 Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.60 dB Mkr3 6.184887000 GHz
ScalelDlv 10.0dB Ref Value 25.60 dBm

#Video BW 2.7000 MHz
#Res BW 820.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.926 MHz Total Power 20.6 dBm

Transmit Freq Error 51.380 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.67 MHz x dB

Dl ?
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-26dB Bandwidth ax80 6385MHz

Occupied BW
KEYS|GHT Input: RF Input Z: 50 O £ Trig: Free Run Center Freq: 6385000000 GHz
RL ing: Corr CCorr 3 Gate: Off Avg|Hold: 100/100

ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.68 dB Mkr3 6.424891000 GHz
Ref Value 25.68 dBm

Fpedrum Analyzer 1

#Video BW 2.7000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.639 MHz Total Power 21.5dBm

Transmit Freq Error 45.147 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.69 MHz x dB -26.00 dB

2wl dEET

-26dB Bandwidth ax80 6465MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.465000000 GHz
RL 3 Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.66 dB Mkr3 6.504558000 GHz
Scale/Div 10.0 dB Ref Value 25.66 dBm
L

#Video BW 2.7000 MHz
#Res BW 820.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.959 MHz Total Power 20.4 dBm

Transmit Freq Error -284.08 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.68 MHz xdB -26.00 dB

| (][ ?] wmze i
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-26dB Bandwidth  ax80 6545MHz

Occupied BW
KEYSIGHT /nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6545000000 GHz
RL ) ing: Corr CCorr Gate: Off Avg|Hold: 100/100

ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.67 dB Mkr3 6.585163000 GHz
Ref Value 25.67 dBm

Fpedrum Analyzer 1

#Video BW 2.7000 MHz Span 120 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.708 MHz Total Power 20.2dBm

Transmit Freq Error 316.34 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.69 MHz x dB -26.00 dB

N l[?
-26dB Bandwidth ax80 6625MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.625000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph v Ref Lvl Offset 5.71 dB Mkr3 6.664971000 GHz
Scale/Div 10.0 dB Ref Value 25.71 dBm -22.46 dBm
L

#Video BW 2.7000 MHz
#Res BW 820.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.694 MHz Total Power 22.0dBm

Transmit Freq Error 71.652 kHz % of OBW Power 99.00 %
x dB Bandwidth x dB
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-26dB Bandwidth ax80 6705MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT /nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6.705000000 GHz
RL ) ing: Corr CCorr Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.82 dB Mkr3 6.744733000 GHz
Ref Value 25.82 dBm

USRI gt AN A o St b

#Video BW 2.7000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.751 MHz Total Power 20.3 dBm

Transmit Freq Error -23.411 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.51 MHz x dB -26.00 dB

Spectrum Analyzer 1
Occupied BW
KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.865000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.74 dB Mkr3 6.905029000 GHz
Scale/Div 10.0 dB Ref Value 25.74 dBm -24 93 dBm
L

#Video BW 2.7000 MHz
#Res BW 820.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.675 MHz Total Power 20.4 dBm

Transmit Freq Error 187.45 kHz % of OBW Power 99.00 %
x dB Bandwidth xdB -26.00 dB

N - . Y
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-26dB Bandwidth ax80 6945MHz

Occupied BW
KEYS|GHT Input: RF Input Z: 50 O £ Trig: Free Run Center Freq: 6. 945000000 GHz
RL 3 Corr CCorr 3 Gate: Off Avg|Hold: 100/100

ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.76 dB Mkr3 6.985031000 GHz
Ref Value 25.76 dBm

Fpedrum Analyzer 1

#Video BW 2.7000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.848 MHz Total Power 21.0dBm

Transmit Freq Error 140.25 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.78 MHz x dB -26.00 dB

2wl NdE=5

-26dB Bandwidth ax80 7025MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 7.025000000 GHz
RL 3 Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.87 dB Mkr3 7.066442000 GHz
ScalelDlv 10.0dB Ref Value 25.87 dBm

#Video BW 2.7000 MHz
#Res BW 820.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
76.841 MHz Total Power 19.9 dBm

Transmit Freq Error 126.06 kHz % of OBW Power 99.00 %
x dB Bandwidth 82.63 MHz x dB

R b

Page 69 of 256



Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

s My,

N AN 7
SN2
SpS~— =
= =
S~~~ ACCREDITED
=% P sonec 7oz
‘s N TES RATORY
il g\ Certificate Number : AT-3951

-26dB Bandwidth ~ ax160 6025MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT /nput RF Input Z: 50 O £ Trig: Free Run Center Freq: 6025000000 GHz
RL ) ing: Corr CCorr Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.47 dB
Ref Value 25.47 dBm

#Video BW 5.0000 MHz

2 Metrics

Occupied Bandwidth
155.80 MHz Total Power

Transmit Freq Error 54.123 kHz % of OBW Power
x dB Bandwidth 190.3 MHz x dB

2wl dFE5

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.185000000 GHz
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.58 dB
Scale/Div 10.0 dB Ref Value 25.58 dBm
Lo

#Video BW 5.0000 MHz
#Res BW 1.6000 MHz

2 Metrics

Occupied Bandwidth
155.22 MHz Total Power

Transmit Freq Error -46.445 kHz % of OBW Power
x dB Bandwidth 161.0 MHz x dB

Page 70 of 256

. -26dBBandwidth ax1606185MHz |

D M2

Sweep 1.33 ms (10001 pts)

20.9dBm

99.00 %
-26.00 dB

Mkr3 6.265473000 GHz
-17.14 dBm

Sweep 1.33 ms (10001 pts)

20.7 dBm

99.00 %
-26.00 dB

JEoity
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-26dB Bandwidth ~ ax160 6345MHz

Spectrum Analyzer 1
Occupied BW

Input Z: 50 O £ Trig: Free Run Center Freq: 6345000000 GHz
Corr CCorr Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.65 dB Mkr3 6.425864000 GHz
Ref Value 25.65 dBm -18.88 dBm

#Video BW 5.0000 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
154.84 MHz Total Power 21.3dBm

Transmit Freq Error 573.97 kHz % of OBW Power 99.00 %
x dB Bandwidth 160.6 MHz x dB -26.00 dB

2wl NedE=5

-26dB Bandwidth ax160 6505MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 6.505000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.66 dB Mkr3 6.585422000 GHz
Scale/Div 10.0 dB Ref Value 25.66 dBm
L

I
NI

#Video BW 5.0000 MHz
#Res BW 1.6000 MHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
155.89 MHz Total Power 19.8 dBm

Transmit Freq Error -230.85 kHz % of OBW Power 99.00 %
x dB Bandwidth 161.3 MHz x dB

sl T
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Spectrum Analyzer 1
Occupied BW

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

2 Metrics

Occupied Bandwidth
154.78 MHz

Transmit Freq Error
x dB Bandwidth

-26dB Bandwidth ~ ax160 6665MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6 665000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.78 dB
Ref Value 25.78 dBm

#Video BW 5.0000 MHz

Total Power

265.29 kHz % of OBW Power
161.1 MHz x dB

Mkr3 6.745791000 GHz

Sweep 1.33 ms (10001 pts)

21.1dBm

99.00 %
-26.00 dB
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-26dB Bandwidth ax160 6825MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL - Coupling: DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6.825000000 GHz
Avg|Hold: 100/100
Radio Std: None

1 Graph
Scale/Div 10.0 dB

Mkr3 6.919894000 GHz
-22.03 dBm

Ref Lvl Offset 5.82 dB
Ref Value 25.82 dBm

A
i S i
ATty o et s

#Video BW 5.0000 MHz

#Res BW 1.6000 MHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth

155.91 MHz Total Power

59.353 kHz % of OBW Power
189.7 MHz x dB

20.0dBm

Transmit Freq Error 99.00 %

x dB Bandwidth

D M2 T
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-26dB Bandwidth ~ ax160 6985MHz

Spectrum Analyzer 1

Occupied BW
Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6985000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.84 dB Mkr3 7.067954000 GHz

Ref Value 25.84 dBm

#Video BW 5.0000 MHz Span 240 MHz
Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
155.43 MHz Total Power 20.9 dBm

Transmit Freq Error 388.38 kHz % of OBW Power 99.00 %
x dB Bandwidth 165.1 MHz x dB -26.00 dB

focM?2ERe  nW
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7.6 MAXIMUM CONDUCTED OUTPUT POWER AND FUNDAMENTAL MAXIMUM EIRP

7.6.1

7.6.2

MEASUREMENT
LIMIT OF FUNDAMENTAL MAXIMUM EIRP
<FCC 14-30 CFR 15.407>
(a)(8) For client devices operating under the control of an indoor access point in the 5.925-7.125
GHz bands, the maximum e.i.r.p. over the frequency band of operation must not exceed 24 dBm.

TEST PROCEDURES

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

7.6.3 TEST PROCEDURES

| [

Power Meter Attenuator

EUT
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Test Result of Fundamental Maximum EIRP

ANT1

Frequenc Conducted Gain eir Limit .

el (ﬁ/IHz) ” | power (@Bm) | (@Bi) Power (dBm) | Verdict
ax20 5955 9.48 0.65 10.13 24 Pass
ax20 6175 9.02 0.65 9.67 24 Pass
ax20 6415 9.71 0.65 10.36 24 Pass
ax20 6435 10.17 0.65 10.82 24 Pass
ax20 6475 8.13 0.65 8.78 24 Pass
ax20 6515 8.15 0.65 8.80 24 Pass
ax20 6535 8.81 0.65 9.46 24 Pass
ax20 6695 9.21 0.65 9.86 24 Pass
ax20 6875 8.63 0.65 9.28 24 Pass
ax20 6895 8.93 0.65 9.58 24 Pass
ax20 6995 8.17 0.65 8.82 24 Pass
ax20 7095 9.7 0.65 10.35 24 Pass
ax40 5965 9.44 0.65 10.09 24 Pass
ax40 6165 9,38 0.65 10.03 24 Pass
ax40 6405 10.61 0.65 11.26 24 Pass
ax40 6445 9.86 0.65 10.51 24 Pass
ax40 6485 8.4 0.65 9.05 24 Pass
ax40 6525 9.16 0.65 9.81 24 Pass
ax40 6565 9.93 0.65 10.58 24 Pass
ax40 6685 9.42 0.65 10.07 24 Pass
ax40 6845 9.51 0.65 10.16 24 Pass
ax40 6885 9,28 0.65 9.93 24 Pass
ax40 6965 10 0.65 10.65 24 Pass
ax40 7085 10.78 0.65 11.43 24 Pass
ax80 5985 11.29 0.65 11.94 24 Pass
ax80 6145 8.98 0.65 9.63 24 Pass
ax80 6385 9.18 0.65 9.83 24 Pass
ax80 6465 8.28 0.65 8.93 24 Pass
ax80 6545 8.03 0.65 8.68 24 Pass
ax80 6625 10.23 0.65 10.88 24 Pass
ax80 6705 8.85 0.65 9.50 24 Pass
ax80 6865 8.55 0.65 9.20 24 Pass
axs80 6945 9.29 0.65 9.94 24 Pass
ax80 7025 8.41 0.65 9.06 24 Pass
ax160 6025 8.05 0.65 8.70 24 Pass
ax160 6185 8.14 0.65 8.79 24 Pass
ax160 6345 8.37 0.65 9.02 24 Pass
ax160 6505 8.88 0.65 9.53 24 Pass
ax160 6665 8.15 0.65 8.80 24 Pass
ax160 6825 9.2 0.65 9.85 24 Pass
ax160 6985 8.47 0.65 9.12 24 Pass
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ANT2
Frequenc Conducted Gain eir Limit .
hiaale (I(\J/IHZ) | power @Bm) | (dBi) Power (dBm) | Verdict
ax20 5955 12.02 0.21 12.23 24 Pass
ax20 6175 10.84 0.21 11.05 24 Pass
ax20 6415 11.54 0.21 11.75 24 Pass
ax20 6435 10.67 0.21 10.88 24 Pass
ax20 6475 10.25 0.21 10.46 24 Pass
ax20 6515 10.45 0.21 10.66 24 Pass
ax20 6535 10.94 0.21 11.15 24 Pass
ax20 6695 11.73 0.21 11.94 24 Pass
ax20 6875 11.61 0.21 11.82 24 Pass
ax20 6895 11.69 0.21 11.90 24 Pass
ax20 6995 11.24 0.21 11.45 24 Pass
ax20 7095 12.00 0.21 12.21 24 Pass
ax40 5965 12.23 0.21 12.44 24 Pass
ax40 6165 12.09 0.21 12.30 24 Pass
ax40 6405 13.25 0.21 13.46 24 Pass
ax40 6445 Al 7/ 0.21 11.98 24 Pass
ax40 6485 10.73 0.21 10.94 24 Pass
ax40 6525 11.38 0.21 11.59 24 Pass
ax40 6565 11.71 0.21 11.92 24 Pass
ax40 6685 11.90 0.21 12.11 24 Pass
ax40 6845 11.67 0.21 11.88 24 Pass
ax40 6885 12.11 0.21 12.32 24 Pass
ax40 6965 11.66 0.21 11.87 24 Pass
ax40 7085 12.87 0.21 13.08 24 Pass
ax80 5985 11.88 0.21 12.09 24 Pass
ax80 6145 11.88 0.21 12.09 24 Pass
ax80 6385 12.76 0.21 12.97 24 Pass
ax80 6465 11.03 0.21 11.24 24 Pass
ax80 6545 11.16 0.21 11.37 24 Pass
ax80 6625 12.28 0.21 12.49 24 Pass
ax80 6705 11.47 0.21 11.68 24 Pass
ax80 6865 11.65 0.21 11.86 24 Pass
ax80 6945 11.16 0.21 11.37 24 Pass
ax80 7025 11.38 0.21 11.59 24 Pass
ax160 6025 11.10 0.21 11.31 24 Pass
ax160 6185 11.16 0.21 11.37 24 Pass
ax160 6345 12.37 0.21 12.58 24 Pass
ax160 6505 10.24 0.21 10.45 24 Pass
ax160 6665 11.83 0.21 12.04 24 Pass
ax160 6825 10.93 0.21 11.14 24 Pass
ax160 6985 11.26 0.21 11.47 24 Pass
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MIMO mode
Frequency Conducted eirp Limit .
I (MHz) Power (dBm) Power (dBm) VI
ax20 5955 13.94 14.32 24 Pass
ax20 6175 13.03 13.42 24 Pass
ax20 6415 13.73 14.12 24 Pass
ax20 6435 13.44 13.86 24 Pass
ax20 6475 12.33 12.71 24 Pass
ax20 6515 12.46 12.84 24 Pass
ax20 6535 13.01 13.40 24 Pass
ax20 6695 13.66 14.03 24 Pass
ax20 6875 13.38 13.74 24 Pass
ax20 6895 13.54 13.90 24 Pass
ax20 6995 12.98 13.34 24 Pass
ax20 7095 14.01 14.39 24 Pass
ax40 5965 14.07 14.43 24 Pass
ax40 6165 13.95 14.32 24 Pass
ax40 6405 15.14 15.51 24 Pass
ax40 6445 13.93 14.32 24 Pass
ax40 6485 12.73 1311 24 Pass
ax40 6525 13.42 13.80 24 Pass
ax40 6565 13.92 14.31 24 Pass
ax40 6685 13.84 14.22 24 Pass
ax40 6845 13.73 14.11 24 Pass
ax40 6885 13.93 14.30 24 Pass
ax40 6965 13.92 14.31 24 Pass
ax40 7085 14.96 15.34 24 Pass
ax80 5985 14.61 15.03 24 Pass
ax80 6145 13.68 14.04 24 Pass
ax80 6385 14.34 14.69 24 Pass
ax80 6465 12.88 13.25 24 Pass
ax80 6545 12.88 13.24 24 Pass
ax80 6625 14.39 14.77 24 Pass
ax80 6705 13.36 13.74 24 Pass
ax80 6865 13.38 13.74 24 Pass
ax80 6945 13.34 13.72 24 Pass
ax80 7025 13.15 13.52 24 Pass
ax160 6025 12.85 13.21 24 Pass
ax160 6185 12.92 13.28 24 Pass
ax160 6345 13.83 14.17 24 Pass
ax160 6505 12.62 13.02 24 Pass
ax160 6665 13.38 13.73 24 Pass
ax160 6825 13.16 13.55 24 Pass
ax160 6985 13.10 13.46 24 Pass
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ANT1

Test Graphs

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input RF
Coupling: DC
Align: Auto

v

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power

Total Power Spectral Density

Input Z: 50 O Atten: 30 dB
Corr CCorr Preamp: Off
Freq Ref: Int(S)  #PNO: Fast

9.48 dBm/ 20.0 MHz
-63.53 dBm/Hz

Jul 25, 2024

9:51:57 AM

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input RF
Coupling: DC

1 Graph
Scale/Div 10.0 dB

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power

Total Power Spectral Density

Input Z: 50 Q Atten: 30 dB
Corr CCorr Preamp: Off
Freq Ref: Int (S)  #PNO: Fast

Power ax20 5955MHz

Trig: Free Run

#IF Gain: Low

Ref Lvl Offset 5.55 dB
Ref Value 25.55 dBm

e

#Video BW 3.0000 MHz*

Power: ax20 6175MHz

Trig: Free Run

Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.58 dB
Ref Value 25.58 dBm

#Video BW 3.0000 MHz*

9.02 dBm/20.0 MHz

-63.99 dBm/Hz

l, Jul 25, 2024
10:04:04 AM
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Center Freq: 5955000000 GHz
Gate: Off Avg|Hold: 100/100

Radio Std: None

Center Freq: 6.175000000 GHz

Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input RF

Align: Auto

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 9.71 dBm/ 20.0 MHz

Total Power Spectral Density -63.30 dBm/Hz

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input RF
RL - Coupling: DC

Input Z: 50 Q
Corr CCorr

1 Graph
Scale/Div 10.0 dB

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 10.17 dBm/ 20.0 MHz

Total Power Spectral Density

-62.84 dBm/Hz

Atten: 30 dB
Coupling: Preamp: Off
#PNO: Fast

Atten: 30 dB
Preamp: Off
Freq Ref: Int (S)  #PNO: Fast

Power ax20 6415MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6415000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.68 dB
Ref Value 25.68 dBm

#Video BW 3.0000 MHz*

Power  ax20 6435MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6.435000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.68 dB
Ref Value 25.68 dBm

#Video BW 3.0000 MHz*
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Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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TESTING LABORATORY
Certificate Number : AT-3951

Spectrum Analyzer 1
Channel Power

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power

Total Power Spectral Densi

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

8.13 dBm/ 20.0 MHz
ity -64.88 dBm/Hz

Jul 25, 2024
3:04 AM

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input RF
RL - Coupling: DC

1 Graph
Scale/Div 10.0 dB

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power

Total Power Spectral Density

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

8.15dBm/ 20.0 MHz
-64.86 dBm/Hz

Atten: 30 dB
Preamp: Off
#PNO: Fast

Atten: 30 dB
Preamp: Off
#PNO: Fast

Power ax20 6475MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.66 dB
Ref Value 25.66 dBm

e

#Video BW 3.0000 MHz*

Power ax20 6515MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6.515000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.66 dB
Ref Value 25.66 dBm

#Video BW 3.0000 MHz*
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Center Freq: 6475000000 GHz

Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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TESTING LABORATORY
Certificate Number : AT-3951

Spectrum Analyzer 1
Channel Power

Input Z: 50 O
Corr CCorr
Freq Ref: Int(S)  #PNO: Fast

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 8.81 dBm/ 20.0 MHz

Total Power Spectral Density -64.20 dBm/Hz

Jul 25, 2024
7:47 AM

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB
RL Coupling: DC Corr CCorr Preamp: Off
Freq Ref: Int (S)  #PNO: Fast

1 Graph
Scale/Div 10.0 dB

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 9.21 dBm/ 20.0 MHz

Total Power Spectral Density -63.80 dBm/Hz

l, Jul 25, 2024
10:20:55 AM

Atten: 30 dB
Preamp: Off

Power

Power ax20 6535MHz

Trig: Free Run Center Freq: 6535000000 GHz
Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.67 dB
Ref Value 25.67 dBm

#Video BW 3.0000 MHz*

ax20 6695MHz

Trig: Free Run Center Freq: 6.695000000 GHz
Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.81 dB
Ref Value 25.81 dBm

#Video BW 3.0000 MHz*
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Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)




dardivatinn Cartifiratinn R
anaaraization Lertirncaton &

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Sy,

<

\“\“‘g"'x
3

ZN
,'/’II: ' |||\\‘\\\

W

TESTING LABORATORY
Certificate Number : AT-3951

Spectrum Analyzer 1
Channel Power

Input Z: 50 O
Corr CCorr
Freq Ref: Int(S)  #PNO: Fast

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 8.63 dBm/ 20.0 MHz

Total Power Spectral Density -64.38 dBm/Hz

Jul 25, 2024
3:07 AM

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB
RL Coupling: DC Corr CCorr Preamp: Off
Freq Ref: Int (S)  #PNO: Fast

1 Graph
Scale/Div 10.0 dB

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 8.93 dBm/ 20.0 MHz

Total Power Spectral Density -64.08 dBm/Hz

l, Jul 25, 2024
10:26:37 AM

Atten: 30 dB
Preamp: Off

Power

Power ax20 6875MHz

Trig: Free Run Center Freq: 6875000000 GHz
Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.73 dB
Ref Value 25.73 dBm

#Video BW 3.0000 MHz*

ax20 6895MHz

Trig: Free Run Center Freq: 6.895000000 GHz
Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.73 dB
Ref Value 25.73 dBm

#Video BW 3.0000 MHz*
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Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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s R TESTING LABORATORY
il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax20 6995MHz

Spectrum Analyzer 1

Channel Power
Center Freq: 6995000000 GHz

KEYSIGHT /nput RF Input Z- 50 Q Atten 30 dB Trig- Free Run
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.85 dB

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.17 dBm/ 20.0 MHz
Total Power Spectral Density -64.84 dBm/Hz

Power ax20 7095MHz

Spectrum Analyzer 1

Channel Power
Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 7.095000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.88 dB
Ref Value 25.88 dBm

#Video BW 3.0000 MHzZ*
Sweep 1.00 ms (1001 pts)

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 9.70 dBm/ 20.0 MHz

Total Power Spectral Density -63.31 dBm/Hz
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax40 5965MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 5965000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.53 dB

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.44 dBm/ 40.0 MHz
Total Power Spectral Density -66.58 dBm/Hz

Power ax40 6165MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.165000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.58 dB
Scale/Div 10.0 dB Ref Value 25.58 dBm

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.38 dBm/ 40.0 MHz

Total Power Spectral Density -66.64 dBm/Hz
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax40 6405MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6405000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.68 dB

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 10.61 dBm/ 40.0 MHz
Total Power Spectral Density -65.41 dBm/Hz

Power ax40 6445MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.445000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.68 dB
Scale/Div 10.0 dB Ref Value 25.68 dBm

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.86 dBm/ 40.0 MHz

Total Power Spectral Density -66.16 dBm/Hz
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax40 6485MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6485000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.66 dB
Ref Value 25.66 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.40 dBm/ 40.0 MHz
Total Power Spectral Density -67.62 dBm/Hz

Power  ax40 6525MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.525000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.67 dB
Scale/Div 10.0 dB Ref Value 25.67 dBm

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.16 dBm/ 40.0 MHz

Total Power Spectral Density -66.86 dBm/Hz
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s R TESTING LABORATORY
il g\ Certificate Number : AT-3951

Spectrum Analyzer 1

Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten- 30 dB Trig: Free Run Center Freq: 6 565000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off

Align: Auto

Ref Lvl Offset 5.67 dB
Ref Value 25.67 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz

2 Metrics

Total Channel Power 9.93 dBm/ 40.0 MHz

Total Power Spectral Density -66.09 dBm/Hz

Spectrum Analyzer 1

Input Z: 50 Q Atten: 30 dB Trig: Free Run
Corr CCorr Preamp: Off Gate: Off
Freq Ref: Int (S)

Ref Lvl Offset 5.80 dB
Ref Value 25.80 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 9.42 dBm/ 40.0 MHz

Total Power Spectral Density -66.60 dBm/Hz
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Power ax40 6565MHz

Avg|Hold: 100/100
Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Power ax40 6685MHz

Channel Power

Center Freq: 6.685000000 GHz
Avg|Hold: 100/100
#PNO: Fast #IF Gain: Low Radio Std: None

Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax40 6845MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6845000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.80 dB
Ref Value 25.80 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.51 dBm/ 40.0 MHz
Total Power Spectral Density -66.51 dBm/Hz

Power ax40 6885MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.885000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.73 dB
Scale/Div 10.0 dB Ref Value 25.73 dBm

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.28 dBm/ 40.0 MHz

Total Power Spectral Density -66.74 dBm/Hz
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s R TESTING LABORATORY
il g\ Certificate Number : AT-3951

Spectrum Analyzer 1
Channel Power
KEYSIGHT /nput RF
Coupling: DC
Align: Auto

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power

Total Power Spectral Density

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Power ax40 6965MHz

Center Freq: 6 965000000 GHz
Avg|Hold: 100/100
Radio Std: None

Trig: Free Run
Gate: Off
#IF Gain: Low

Atten: 30 dB
Preamp: Off
#PNO: Fast

Ref Lvl Offset 5.82 dB
Ref Value 25.82 dBm

#Video BW 3.0000 MHz*

10.00 dBm/ 40.0 MHz

-66.02 dBm/Hz

Power ax40 7085MHz

Spectrum Analyzer 1
Channel Power

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power

Total Power Spectral Density

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Atten: 30 dB
Preamp: Off
#PNO: Fast

Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.87 dB
Ref Value 25.87 dBm

#Video BW 3.0000 MHz*

10.78 dBm / 40.0 MHz
-65.24 dBm/Hz

l, Jul 26, 2024 |
11:42:49 PM
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Center Freq: 7.085000000 GHz

Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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s R TESTING LABORATORY
il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax80 5985MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 5985000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.49 dB

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 11.29 dBm/ 80.0 MHz
Total Power Spectral Density -67.74 dBm/Hz

Jul 26, 2024
11:45:36 PM | >—

Power ax80 6145MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.145000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.60 dB
Scale/Div 10.0 dB Ref Value 25.60 dBm
Log

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.98 dBm/ 80.0 MHz

Total Power Spectral Density -70.05 dBm/Hz
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax80 6385MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6385000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.68 dB

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.18 dBm/ 80.0 MHz
Total Power Spectral Density -69.85 dBm/Hz

Power ax80 6465MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.465000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.66 dB
Scale/Div 10.0 dB Ref Value 25.66 dBm

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.28 dBm/ 80.0 MHz
Total Power Spectral Density -70.75 dBm/Hz

l, Jul 25, 2024
11:01:59 AM
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s R TESTING LABORATORY
il g\ Certificate Number : AT-3951

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O

Coupling: DC Corr CCorr
Align: Auto Freq Ref: Int (S)

v

#Res BW 1.0000 MHz
2 Metrics

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q
Coupling: DC Corr CCorr
L Freq Ref: Int (S)

1 Graph

Scale/Div 10.0 dB
Lo

#Res BW 1.0000 MHz
2 Metrics

l, Jul 25, 2024
11:05:28 AM

Power ax80 6545MHz

Atten: 30 dB
Preamp: Off
#PNO: Fast

Total Channel Power 8.03 dBm/ 80.0 MHz
Total Power Spectral Density -71.01 dBm/Hz

Trig: Free Run Center Freq: 6545000000 GHz
Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.67 dB

#Video BW 3.0000 MHz*

Power ax80 6625MHz

Atten: 30 dB
Preamp: Off
#PNO: Fast

Total Channel Power 10.23 dBm/ 80.0 MHz
Total Power Spectral Density -68.80 dBm/Hz

Trig: Free Run Center Freq: 6.625000000 GHz
Gate: Off Avg|Hold: 100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 5.71 dB
Ref Value 25.71 dBm

#Video BW 3.0000 MHz*
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Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax80 6705MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6.705000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.82 dB
Ref Value 25.82 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.85 dBm/ 80.0 MHz
Total Power Spectral Density -70.18 dBm/Hz

Power ax80 6865MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.865000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

1 Graph Ref Lvl Offset 5.74 dB

Scale/Div 10.0 dB Ref Value 25.74 dBm
Lo

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.55 dBm/ 80.0 MHz
Total Power Spectral Density -70.48 dBm/Hz

l, Jul 25, 2024
11:08:45 AM
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s R TESTING LABORATORY
il g\ Certificate Number : AT-3951

Spectrum Analyzer 1

Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten- 30 dB Trig: Free Run Center Freq 6 945000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off

Align: Auto

Ref Lvl Offset 5.76 dB
Ref Value 25.76 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz

2 Metrics

Total Channel Power 9.29 dBm/ 80.0 MHz

Total Power Spectral Density -69.74 dBm/Hz

Spectrum Analyzer 1

Input Z: 50 Q Atten: 30 dB Trig: Free Run
Corr CCorr Preamp: Off Gate: Off
Freq Ref: Int (S)

Ref Lvl Offset 5.87 dB
Ref Value 25.87 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 8.41 dBm/ 80.0 MHz

Total Power Spectral Density -70.62 dBm/Hz

Page 94 of 256

Power ax80 6945MHz

Avg|Hold: 100/100
Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Power ax80 7025MHz

Channel Power

Center Freq: 7.025000000 GHz
Avg|Hold: 100/100
#PNO: Fast #IF Gain: Low Radio Std: None

Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)
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Power ax160 6025MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF - Atten 30 dB Trig- Free Run Center Freq: 6 025000000 GHz

Coupling: Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.47 dB

Ref Value 25.47 dBm

e

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz

Sweep 1.00 ms (1001 pts)
2 Metrics

Total Channel Power 8.05 dBm / 160 MHz
Total Power Spectral Density -73.99 dBm/Hz

Power ax160 6185MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.185000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

1 Graph

Ref Lvl Offset 5.58 dB
Scale/Div 10.0 dB

Ref Value 25.58 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz

Sweep 1.00 ms (1001 pts)
2 Metrics

Total Channel Power 8.14 dBm/ 160 MHz
Total Power Spectral Density -73.90 dBm/Hz

|9 ()| ?) 2
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il g\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax160 6345MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF Input Z: 50 O Atten: 30 dB Trig: Free Run Center Freq: 6345000000 GHz
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.65 dB
Ref Value 25.65 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.37 dBm / 160 MHz
Total Power Spectral Density -73.67 dBm/Hz

Power ax160 6505MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.505000000 GHz
RL Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.66 dB
Scale/Div 10.0 dB Ref Value 25.66 dBm
Lo

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.88 dBm / 160 MHz
Total Power Spectral Density -73.16 dBm/Hz

l, Jul 25, 2024
3:29:56 PM
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Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax160 6665MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT /nput RF - Atten: 30 dB Trig: Free Run Center Freq: 6 665000000 GHz
Coupling: Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Y Ref Lvl Offset 5.78 dB
Ref Value 25.78 dBm

e

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.15 dBm / 160 MHz
Total Power Spectral Density -73.89 dBm/Hz

Power ax160 6825MHz

Spectrum Analyzer 1
Channel Power

Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.825000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

L Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None

I GEpr Ref Lvl Offset 5.82 dB
Scale/Div 10.0 dB Ref Value 25.82 dBm

#Video BW 3.0000 MHzZ*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 9.20 dBm / 160 MHz
Total Power Spectral Density -72.84 dBm/Hz
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Report No.: WSCT-ANAB-R&E240700030A-Wi-Fi3

Power ax160 6985MHz

Spectrum Analyzer 1
Channel Power
Center Freq: 6985000000 GHz

KEYSIGHT /nput RF Input Z- 50 Q Atten 30 dB Trig- Free Run
Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int(S)  #PNO: Fast #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.84 dB
Ref Value 25.84 dBm

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)

2 Metrics

Total Channel Power 8.47 dBm / 160 MHz
Total Power Spectral Density -73.57 dBm/Hz
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ANT2
Test Graphs
Power ax20 5955MHz
Spectrum Analyzer 1
Channel Power

-500 Atten: 30 dB - Free Run Center Freq: 5955000000 GHz

Preamp: Off Gate: Off Avg|Hold: 100/100

KEYSIGHT /nput RF Inpi
#IF Gain: Low Radio Std: None

Coupling: DC Corr CCorr
Align: Auto Freq Ref: Int(S)  #PNO: Fast

Ref Lvl Offset 5.55 dB
Ref Value 25.55 dBm

#Video BW 3.0000 MHz*

#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics

Total Channel Power 12.02 dBm/ 20.0 MHz

Total Power Spectral Density -60.99 dBm/Hz

Jul 25, 2024
5:42:52 PM

Power: ax20 6175MHz

Spectrum Analyzer 1
Channel Power
Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 6.175000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S)  #PNO: Fast #IF Gain: Low Radio Std: None
UErEL Ref Lvl Offset 5.58 dB
Scale/Div 10.0 dB Ref Value 25.58 dBm
Lo

#Video BW 3.0000 MHz*
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)
2 Metrics

Total Channel Power 10.84 dBm / 20.0 MHz

Total Power Spectral Density -62.17 dBm/Hz

Jul 25, 2024
5:47:17 PM
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Spectrum Analyzer 1
Channel Power

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB
Preamp: Off
#PNO: Fast

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 11.54 dBm / 20.0 MHz

Total Power Spectral Density -61.47 dBm/Hz

Jul 25, 2024
5:48:54 PM

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input RF
RL - Coupling: DC

Input Z: 50 Q Atten: 30 dB
Preamp: Off

#PNO: Fast

Corr CCorr
Freq Ref: Int (S)

1 Graph
Scale/Div 10.0 dB

#Res BW 1.0000 MHz
2 Metrics

Total Channel Power 10.67 dBm/ 20.0 MHz

Total Power Spectral Density -62.34 dBm/Hz

Jul 25, 2024

€] [~ (o) [?)

5:50:08 PM

Power

Power

#Video BW 3.0000 MHz*

ax20 6415MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6415000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.68 dB
Ref Value 25.68 dBm

#Video BW 3.0000 MHz*
Sweep 1.00 ms (1001 pts)

ax20 6435MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 6.435000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.68 dB
Ref Value 25.68 dBm

Sweep 1.00 ms (1001 pts)
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